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Package leaflet: Information for the patient

Cinac 30 mg film-coated tablets Cinac60 mg

film-coated tablets Cinac90 mg film-coated

tablets

Cinacalcet

Read all of this leaflet carefully before you start taking this medicine because it contains important information

for you.

- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor, pharmacist or nurse.
- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their

signs of illness are the same as yours.

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects

not listed in this leaflet. See section 4.

What is in this leaflet

1. What Cinacis and what it is used for

2. What you need to know before you take Cinac

3. How to take Cinac

4. Possible side effects

5. How to store Cinac

6. Contents of the pack and other information

1. What Cinacis and what it is used for

Cinacworks by controlling the levels of parathyroid hormone (PTH), calcium and phosphorus in your body. It is used

to treat problems with organs called parathyroid glands. The parathyroids are four small glands in the neck, near the

thyroid gland, that produce parathyroid hormone (PTH).

Cinacis used:

• to treat secondary hyperparathyroidism in patients with serious kidney disease who need dialysis to clear their

blood of waste products.

• to reduce high levels of calcium in the blood (hypercalcaemia) in patients with parathyroid cancer.

• to reduce high levels of calcium in the blood (hypercalcaemia) in patients with primary hyperparathyroidism who

still have high calcium levels after removal of the parathyroid gland or when removal of the gland is not possible.

In primary and secondary hyperparathyroidism too much PTH is produced by the parathyroids glands. "Primary"

means that the hyperparathyroidism is not caused by any other condition and "secondary" means that the

hyperparathyroidism is caused by another condition, e.g., kidney disease. Both primary and secondary

hyperparathyroidism can cause the loss of calcium in the bones, which can lead to bone pain and fractures, problems

with blood and heart vessels, kidney stones, mental illness and coma.



2. What you need to know before you take Cinac

Do not take Cinac

- if you are allergic to Cinacalcet or any of the other ingredients of this medicine (listed in section 6). Warnings

and precautions

Talk to your doctor, pharmacist or nurse before taking Cinac.

Before you start taking Cinac, tell your doctor if you have or have ever had:

• seizures (fits or convulsions). The risk of having seizures is higher if you have had them before;

• liver problems;

• heart failure.

Life threatening events and fatal outcomes associated with low calcium levels (hypocalcaemia) have been reported

in patients treated with Cinacalcet.

Low calcium levels can have an effect on your heart rhythm. Tell your doctor if you experience an unusually fast or

pounding heartbeat, if you have heart rhythm problems, or if you take medicines known to cause heart rhythm

problems, while taking Cinacalcet.

For additional information see section 4.

During treatment with Cinac, tell your doctor:

• if you start or stop smoking, as this may affect the way Cinacalcet works.

Children and adolescents

Children under the age of 18 must not take Cinac.

Other medicines and Cinac

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines.

Tell your doctor if you are taking the following medicines.

Medicines such as these can affect how Cinacworks:

• medicines used to treat skin and fungal infections (ketoconazole, itraconazole and voriconazole);

• medicines used to treat bacterial infections (telithromycin, rifampicin and ciprofloxacin);

• a medicine used to treat HIV infection and AIDS (ritonavir);

• a medicine used to treat depression (fluvoxamine).

Cinacmay affect how medicines such as the following work:

• medicines used to treat depression (amitriptyline, desipramine, nortriptyline and clomipramine);

• medicines used to treat changes in heart rate (flecainide and propafenone);

• a medicine used to treat high blood pressure (metoprolol);

Cinacwith food and drink

Cinacshould be taken with or shortly after food.

Pregnancy, breast-feeding and fertility

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor or

pharmacist for advice before taking this medicine.



Cinacalcet has not been tested in pregnant women. In case of pregnancy, your doctor may decide to modify your

treatment, as Cinacalcet might harm the unborn baby.

It is not known whether Cinacalcet is excreted in human milk. Your doctor will discuss with you if you should

discontinue either breast-feeding or treatment with Cinac.

Driving and using machines

No studies on the effects on the ability to drive and use machines have been performed. Dizziness and seizures have

been reported by patients taking Cinacalcet. If you experience these, your ability to drive or operate machinery may be

affected.

Cinaccontains lactose

If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor before taking this

medicinal product.

3. How to take Cinac

Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or pharmacist if

you are not sure. Your doctor will tell you how much Cinacalcet you must take.

Cinac must be taken orally, with or shortly after food. The tablets must be taken whole and are not to be divided.

Your doctor will take regular blood samples during treatment to monitor your progress and will adjust your dose if

necessary.

If you are being treated for secondary hyperparathyroidism

The usual starting dose for Cinacis 30 mg (one tablet) once per day.

If you are being treated for parathyroid cancer or primary hyperparathyroidism The usual starting dose for Cinacis 30

mg (one tablet) twice per day.

If you take more Cinacthan you should

If you take more Cinacthan you should you must contact your doctor immediately. Possible signs of overdose include

numbness or tingling around the mouth, muscle aches or cramps and seizures.

If you forget to take Cinac

Do not take a double dose to make up for a forgotten dose.

If you have forgotten a dose of Cinac, you should take your next dose as normal.

If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.

If you start to get numbness or tingling around the mouth, muscle aches or cramps and seizures you should tell you

doctor immediately. These may be signs that your calcium levels are too low (hypocalcaemia).



Very common: may affect more than 1 in 10 people
• nausea and vomiting, these side effects are normally quite mild and do not last for long.

Common: may affect up to 1 in 10 people

• dizziness

• numbness or tingling sensation (paraesthesia)

• loss (anorexia) or decrease of appetite

• muscle pain (myalgia)

• weakness (asthenia)

• rash

• reduced testosterone levels

• high potassium levels in the blood (hyperkalemia)

• allergic reactions (hypersensitivity)

• headache

• seizures (convulsions or fits)

• low blood pressure (hypotension)

• upper respiratory infection

• breathing difficulties (dyspnoea)

• cough

• indigestion (dyspepsia)

• diarrhoea

• abdominal pain, abdominal pain - upper

• constipation

• muscle spasms

• back pain

• low calcium levels in the blood (hypocalcaemia).

Not known: frequency cannot be estimated from available data
• hives (urticaria)
• swelling of the face, lips, mouth, tongue or throat which may cause difficulty in swallowing or breathing

(angioedema).

• unusually fast or pounding heart beat which may be associated with low levels of calcium in your blood (QT

prolongation and ventricular arrhythmia secondary to hypocalcaemia).

After taking Cinacalcet a very small number of patients with heart failure had worsening of their condition and/or

low blood pressure (hypotension).

Children and adolescents

The use of Cinacalcet in children and adolescents has not been established. A fatal outcome was reported in an

adolescent clinical trial patient with very low calcium levels in the blood (hypocalcaemia).

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects not listed in

this leaflet. You can also report side effects directly via the national reporting system listed in Appendix V*. By

reporting side effects you can help provide more information on the safety of this medicine.

To report any side effect(s):

• Saudi Arabia:



The National Pharmacovigilance and Drug Safety Centre (NPC)
o Fax: +966-11-205-7662
o Call NPC at +966-11-2038222, Exts: 2317-2356-2353-2354-2334-2340.
o Toll free phone: 8002490000
o E-mail: npc.drug@sfda.gov.sa
o Website: www.sfda.gov.sa/npc

o Other GCC States:

Please contact the relevant competent authority.

5. How to store Cinac

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the carton and blister after EXP. The expiry date refers

to the last day of that month. This medicinal product does not require any special storage conditions.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away

medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information What Cinaccontains

- The active substance is Cinacalcet. Each film-coated tablet contains 30mg, 60mg or 90mg of Cinacalcet (as

hydrochloride).

- The other ingredients are lactose monohydrate, microcrystalline cellulose, pregelatinized starch, crospovidone,

magnesium stearate and talc.

- The tablets are coated with SheffCoat green (containing hypromellose, titanium dioxide (E171), lactose

monohydrate, triacetin/glycerol triacetate, yellow iron oxide (E172) and FD&C Blue#2/ indigotine

aluminium lake (E132)).

What Cinaclooks like and contents of the pack

Cinacis a light green film-coated tablet. They are oval-shaped and have 'C' marked on one side and '30', '60' or '90' on

the other side.

Cinacis available in blisters of 30 mg, 60 mg or 90 mg film-coated tablets. Each blister pack contains either 14, 28 or 84

tablets in a carton.

Not all pack sizes may be marketed.

Marketing Authorisation Holder and Manufacturer

AJA Pharmaceutical Industries Company, Ltd.
Building no. 6979, Hail Industrial City, Hail 55414
Saudi Arabia
Tel: +966 11 268 7900



Manufacturer

Abdi Ibrahim IlacSanayi
Reşitpaşa Mahallesi,, Eski Büyükdere Caddesi,Sariyer 
İstanbul, 34467, Turkey 
Tel: +902123668400

This leaflet was last revised in <{03/2016}> .

This is a Medicament

 Medicament is a product which affects your health and its consumption contrary to
instructions is dangerous for you.

 Follow strictly the doctor's prescription, the method of use and the instructions of the

 pharmacist who sold the medicament.

 The doctor and the pharmacist are the experts in medicines, their benefits and risks.

 Do not by yourself interrupt the period of treatment prescribed for you.

 Do not repeat the same prescription without consulting your doctor.

 Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists
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  نشرة داخلیة: معلومات للمستخدم
 

 .ملغم٩٠ملغم، و٦٠، وملغم٣٠أقراص مغلفة  سیناك

اقرأ هذه النشرة �عنا�ة قبل بدأ استعمال هذا الدواء فهي تحتوي على معلومات هامة 
 �النسبة إلیك

 احتفظ بهذه النشرة فقد تحتاج لقراءتها مرة أخرى. •
 الصیدلي.�انت لد�ك أي استفسارات، استشر طبیبك أو  ذاإ •

وعلیك ألا تعطیه لآخر�ن. فقد �ضرهم حتى لو �انت أعراضهم  وحدك تم وصف هذا الدواء لك •
 مشابهة لأعراضك.

إذا حدثت لد�ك أي أعراض جانبیة فیجب التحدث مع الطبیب أو الصیدلي، و�شمل ذلك أي  •
   .٤-، انظر الفقرة رقمأعراض جانبیة لم یرد ذ�رها في هذه النشرة

 

 :؟النشرة في هذهماذا 
 وفیما �ستعمل. سیناكما هو  -١
 . سیناكقبل تناول ما الذي یلزمك ان تعرفه  -٢
 .سیناكستعمل ف تكی -٣
 الأعراض الجانبیة المحتملة. -٤

 .سیناككیف تخزن  -٥
 محتو�ات العبوة ومعلومات أخرى  -٦

 

 

±≠  u� U�„UMO� øqLF��� ULO�Ë 

ن جـــار الـــدرقي هرمـــو الالســـیطرة علـــى مســـتو�ات مـــن خـــلال و�ـــؤدي مفعولـــه  ســـیناك�عمـــل 
)PTH و�التالي تنظیم مستو�ات الكالسـیوم والفسـفور فـي الجسـم. وهـو �سـتعمل لعـلاج (

غـدد  ٤المشاكل في الأعضـاء المسـماة "الغـدد جـارة الدرقیـة". والغـدد جـارة الدرقیـة  هـي 
 ).PTHفي العنق �جوار الغدة الدرقیة وتفرز الهرمون جار الدرقي (صغیرة 
 في: سیناك�ستعمل 

 



 ۲ 

ج فرط نشاط الغدة جـارة الدرقیـة الثـانوي لـدى المرضـى المصـابین �مشـاكل أو أمـراض علا  •
خطیـــرة فـــي الكلـــى الـــذین �حتـــاجون للعـــلاج �الـــدیلزة (غســـیل الـــدم) لتنقیـــة الـــدم مـــن النـــواتج 

 .والفضلات التي یراد التخلص منها
 درقیة.خفض مستو�ات الكالسیوم في الدم لدى المرضى المصابین �سرطان الغدة جارة ال •

 

خفض مستو�ات الكالسیوم في الدم لدى المرضى المصابین �فرط نشاط الغـدة جـارة الدرقیـة  •
الذین تبقى مستو�ات الكالسیوم في دمهم مرتفعة �عد استئصال الغدة جـارة الدرقیـة او الـذین 

 . غدتهم جارة الدرقیة لا �مكن استئصال
 

الهرمـون جـار رة الدرقیـة یـتم إنتـاج �میـات زائـدة مـن في �ل من الفرط الأولي والثانوي في نشاط الغدة جا
المصطلح "أولي" �عنـي أن النشـاط الزائـد للغـدد جـارة الدرقیـة  .بواسطة الغدد جارة الدرقیة )PTHالدرقي (

یعني أن النشاط الزائد للغدد جـارة الدرقیـة فغیر ناتج عن حالات أو أمراض اخرى، أما المصطلح "ثانوي" 
و�ــل مــن فــرط النشــاط الأولــي  أمــراض اخــرى مثــل مــرض الكلــى علــى ســبیل المثــال.نــاتج عــن حــالات أو 

والثانوي �مكـن أن یـؤدي إلـى فقـدان الكالسـیوم مـن العظـام ممـا یـؤدي إلـى آلام و�سـور فـي العظـام إضـافة 
إلـــى مشـــاكل فیـــب الـــدم والقلــــب والأوعیـــة الدمو�ـــة وحصـــوات فـــي الكلــــى وأمـــراض عقلیـــة وفقـــدان الــــوعي 

 (الغیبو�ة) 

≤≠  ‰ULF��« q�� t��dF� pOK� V�u�� Íc�« U�„UMO� ∫ø 

 في الحالات التالیة: سیناكلا تتناول 
أو أي مــن مكونــات هــذا الــدواء (المدرجــة فــي الفقــرة  لسیناكالســیتلــد�ك حساســیة  �انــت إذا •

 .)٦-رقم
    

 

∫ U�UO��«Ë  «d�c% 

  كسینا�جب علیك استشارة الطبیب أو الصیدلي قبل البدء في استعمال 
 وعلیك �ذلك ا�لاغ الطبیب اذا �نت مصا�ا او سبق ان اصبت �أي من الحالات التالیة:

: تزداد مخاطر حدوث التشنجات إذا �نت قد )عضلي و ارتعاشأ(نو�ات تقلص  التشنجات •
  تعرضت لها في السابق 

 مشاكل في الكبد •



 ۳ 

 .فشل القلب •
 

ت الكالســـیوم لـــدى مرضـــى وقـــد وردت تقـــار�ر عـــن نتـــائج قاتلـــة مرتبطـــة �انخفـــاض مســـتو�ا
 استعملوا علاج سیناكالسیت.

و�مكـــن ان تـــؤثر مســـتو�ات الكالســـیوم المنخفضـــة علـــى انتظـــام نـــبض القلـــب. ولـــذلك �جـــب 
لاحظت أن نبض القلب قد تسارع �شكل غیر و ا�لاغ الطبیب إذا �نت تستعمل سیناكالسیت 

دو�ـة مـن المعـروف أي و أي مشـاكل تتعلـق �انتظـام النـبض أو إذا �نـت تسـتعمل أأطبیعي 
 ).٤-(انظر الفقرة رقم انها تؤثر في انتظام النبض

 

 �جب إ�لاغ الطبیب عن أي مما یلي: سیناكاثناء استعمال 

 بدأت التدخین أو توقفت عنه حیث أن ذلك �مكن أن یؤثر في طر�قة عمل سیناكالسیت إذا  •
 

 : الأطفال والمراهقون 
 عاماً. ١٨الذین تقل أعمارهم عن  للأطفال والمراهقین سیناك�جب عدم إعطاء 

                                             
 :سیناكالأدو�ة الأخرى و 

یرجى استشارة الطبیب أو الصیدلي إذا �نـت تسـتعمل او اسـتعملت حـدیثا او یتوقـع ان تسـتخدم أي 
 �ما فیه تلك الأدو�ة التي �مكن الحصول علیها بدون وصفة طبیة. أدو�ة أخرى 

المـذ�ورة ومن المهم �صورة خاصة ان تبلغ الطبیب اذا �نت تستخدم اي واحد أو أكثر من الأدو�ـة 
 :سیناكأنها �مكن أن تؤثر في طر�قة عمل أدناه حیث 

ــــــة التــــــي  • تســــــتعمل لعــــــلاج الفطر�ــــــات الجلد�ــــــة والإصــــــا�ات الفطر�ــــــة �شــــــكل عــــــام الأدو�
 (كیتو�ونازول، انتراكونازول، فور�كونازول).

 ).سبروفلو�ساسین، تیلیثروما�سین(البكتیر�ة لتي تستعمل لعلاج الإصا�ات الأدو�ة ا •

 دواء �ستعمل لعلاج الإصا�ة �فیروس أتش آي في ومرض الإیدز (ر�تونافیر). •
 دواء �ستعمل لعلاج الإكتئاب (فلو�سامین). •

 

 �مكن أن یؤثر على طر�قة عمل الأدو�ة التالیة: سیناك



 ٤ 

 امیتر�تولین، د�سیبرامین، نوتر�بتالین، �لومیبرامین).أدو�ة تستعمل لعلاج الإكتئاب ( •

 أدو�ة تستعمل لعلاج مشاكل في نبض القلب (فلیكانید، برو�افینون). •

 دواء �ستعمل لعلاج ارتفاع ضغط الدم (میتو�رولول). •

•  
 مع الأطعمة والمشرو�ات: سیناك
  .أو �عده �فترة قصیرةطعام ال مع سیناكتناول  �جب

 

  الحمل والإرضاع:
استشـــارة �جـــب فـــي حالـــة الحمـــل او احتمـــال الحمـــل او التخطـــیط لحـــدوث الحمـــل.  �النســـبة للنســـاء

   .قبل البدء في استعمال هذا الدواء لنصح والإرشادأو الصیدلي ل الطبیب
 

ولم یتم اختبار سیناكالسیت على نساء حوامل. وفي حالـة الحمـل ر�مـا �قـرر الطبیـب تعـدیل العـلاج 
 �مكن ان �سبب الضرر للجنین. حیث أن سیناكالسیت

 
�فــرز فــي حلیــب الأم أم لا، لــذلك فــإن النســاء المرضــعات او اللاتــي  ســیناكولا �عــرف مــا إذا �ــان 

الــذي قــد �قــرر التوقــف عــن الإرضــاع أو وقــف  �خططــن للإرضــاع �جــب علــیهن استشــارة الطبیــب
 . سیناكاستعمال 

 
 قیادة المر�بات وتشغیل الآلیات: 

أثر اســـتعمال هـــذا الـــدواء فـــي القـــدرة علـــى قیـــادة المر�بـــات وتشـــغیل اســـات حـــول تـــلـــم یـــتم إجـــراء در 
  الآلیات.
ن سیناكالسیت، و�ذا لاحظت أ�ـاً مـن الإ�لاغ عن اعراض نعاس ودوار لدى مرضى �ستعملو وقد تم 

 . فیجب علیك عدم قیادة اي مر�بات او تشغیل أي آلیات تلك الأعراض
 

 
 : �حتوي على اللاكتوز سیناك



 ٥ 

ك �ـــأن لـــد�ك عـــدم تقبـــل لـــبعض أنـــواع الســـكر�ات فیجـــب علیـــك الإتصـــال غـــا �ـــان طبیبـــك قـــد ابلإذ
 �الطبیب قبل تناول هذا الدواء.

 

٣≠  qLF��� nO�„UMO�  ø 

ب جـ�جب علیك دائما استعمال هـذا الـدواء حسـب تعلیمـات الطبیـب تمامـا. و�ذا �نـت غیـر متأكـد فی
 .علیك الإتصال �الطبیب أو الصیدلي

 . مباشرةطعام �عد تناول الالطعام أو �الفم مع  سیناكذ ؤخی�جب أن 
 و�جب ان تؤخذ الأقراص �امل وعد تقسیمها.

لتقیــیم مــدى تطــور الحالــة وســیقوم بتعــدیل  ســیقوم الطبیــب �أخــذ عینــات مــن دمــكاثنــاء فتــرة العــلاج 
 الجرعة إذا رأى أن ذلك ضروري.

  
 

 :إذا �نت تعالج من فرط النشاط الثانوي للغدة جارة الدرقیة
 الیوم. مرة واحدة في(قرص واحد) ملغم  ٣٠هي  سیناكمن الجرعة الموصى بها 

 

 إذا �نت تعالج من سرطان الغدة جارة الدرقیة أو من فرط النشاط الأولي للغدة جارة الدرقیة:
 الیوم. مرتین فياحد) ملغم (قرص و  ٣٠هي  سیناكالجرعة الموصى بها من 

 

 

 :سیناكإذا تناولت جرعة زائدة من 
 .فوراً  الاتصال �الطبیب فیجب علیكز�ادة عن وصفة الطبیب  سیناكمن إذا تناولت 

الأعراض المحتملة لز�ادة الجرعة تشمل الخـدر او التنمیـل حـول الفـم وآلام �العضـلات او تقلصـات 
 عضلیة وتشنجات. 

 

 :كسیناإذا نسیت أن تتناول 
أن لا تأخــــذ جرعــــة اخــــرى فــــي وقتهــــا فیجــــب   ســــیناكمــــن إذا نســــیت ان تتنــــاول الجرعــــة المعتــــادة 

 علیك ان تأخذ الجرعة التالیة التي حل موعدها وواصل الاستعمال �المعتاد. لتعو�ضها و 
 



 ٦ 

فیجب علیك استشارة الطبیب أو  لد�ك أي اسئلة او استفسارات حول استعمال هذا الدواءنت او�ذا �
 .أو الممرضة دليالصی
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هذا الدواء �غیره مكن الأدو�ة �مكن أن �سبب �عض الآثار الجانبیة مع انها لا تحدث لدى جمیع 
 الأشخاص.

 

بدأت تشعر �الخدر أو التنمیل حول الفم أو آلام �العضلات او تقلصات عضلیة وتشنجات إذا 
. فهذه الأعراض قد تكون علامات على انخفاض مستوى الكالسیوم اً فیجب علیك إ�لاغ الطبیب فور 

 في الدم. 
 

 ):أشخاص ١٠ بین �ل من ١(�مكن أن تصیب ما یز�د عن تأثیرات جانبیة شائعة جداً 

 غثیان وتقیؤ وهي أعراض خفیفة في العادة ولا تستمر طو�لاً. •
 

 ):أشخاص ١٠ بین �ل من ١تأثیرات جانبیة شائعة (�مكن أن تصیب لغا�ة 

 دوار. •

 إحساس �الخدر أو التنمیل.  •

 فقدان او ضعف الشهیة. •

 ألم �العضلات. •

 ضعف او وهن. •

 طفح جلدي. •

 نقص مستو�ات هرمون التستوستیرون. •

 في الدم. البوتاسیومارتفاع مستو�ات  •

 ردود فعل حساسیة. •

 صداع. •



 ۷ 

 تشنجات (تقلصات أو ارتعاشات عضلیة). •

 انخفاض ضغط الدم. •

 لجهاز التنفسي العلوي.التهاب (عدوى) �ا •

 صعو�ة او ضیق في التنفس. •

 سعال. •

 عسر الهضم. •

 إسهال. •

 .ألم �البطن عموماً او في أعلى البطن •
 إمساك. •

 تقلصات عضلیة. •

 ألم �الظهر. •

 .انخفاض مستو�ات الكالسیوم في الدم •
 

 وفرة:تأثیرات جانبیة معدلها غیر معروف: لا �مكن تحدید معدلات حدوثها من واقع البیانات المت

 حكة شدیدة (ارتیكار�ا) •

تورم الوجه أو الشفتین أو اللسان أو الحلق مما قد �سبب صعو�ة في البلع أو التنفس  •
 .(وذمة وعائیة)

أعراض التسارع في النبض او الز�ادة في قوة النبضات قد تصاحب انخفاض مستو�ات  •
م نبض �طیني ناتج الكالسیوم في الدم (ز�ادة في طول فترة موجات "كیو تي" وعدم انتظا

 .عن انخفاض الكالسیوم في الدم)
 

لوحظ أن هناك عدد قلیل من المرضى المصابین �فشل القلب قد زادت حالتهم سوءاً و/أو حدث 
 لدیهم انخفاض في ضغط الدم �عد استعمال سیناكالسیت.
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 الإ�لاغ عن الآثار الجانبیة:
. أو الممرضة دث إلى الطبیب أو الصیدليفیجب التحإذا ظهرت لد�ك أي من التأثیرات الجانبیة 

وتشمل تلك الأعراض اي تأثیرات محتملة اخرى لم یرد ذ�رها في هذه النشرة. و�مكنك أ�ضا 
  .الملحقنظام الإ�لاغ الموضح في عن طر�ق مباشرة الإ�لاغ عن الآثار الجانبیة 

د من المعلومات حول ومن خلال إ�لاغك عن تلك الآثار الجانبیة فإنك تساعد في تقد�م المز�
 هذا الدواء.  استخدام سلامة 

 للإبلاغ عن الأعراض الجانبیة:
 

 المملكة العربیة السعودیة:
 
 

  
 
 
  
 
 

 دول الخلیج الأخرى: 
 الرجاء الإتصال بالمؤسسات والھیئات الوطنیة لكل دولة

 المركز الوطني للتیقظ والسلامة الدوائیة -
o  ۹٦٦-۱۱-۲۰٥-۷٦٦۲فاكس+ 
o  :۲۳٥۳ - ۲۳٤۰+  تحویلة: ۹٦٦-۱۱-۲۰۳۸۲۲۲للإتصال بالإدارةالتفیذیة للتیقظ وإدارة الأزمات ھاتف 

۲۳٥٦- ۲۳۱۷- ۲۳٥٤- ۲۳۳٤ 
o  :۸۰۰۲٤۹۰۰۰۰الھاتف المجاني 
o  :البرید الالكترونيnpc.drug@sfda.gov.sa 
o لكتروني: الموقع الإwww.sfda.gov.sa  



 ۹ 
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 احفظ هذا الدواء �عیدا عن مرأى ومتناول الأطفال.
تستعمل هذا الدواء �عد تار�خ انتهاء صلاحیته المطبوع على العلبة وهو �شیر إلى آخر یـوم فـي  لا

 ذلك الشهر.
 هذا المنتج الدوائي لا �حتاج إلى شروط تخز�ن خاصة.

لا تلقــي �ــأي دواء فــي میــاه الصــرف الصــحي او فــي النفا�ــات المنزلیــة. وعلیــك ان تســأل الصــیدلي 
 ة التي لا تحتاجها. وهذه التدابیر تساعد على حما�ة البیئة.عن �یفیة التخلص من الأدو�
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 ؟:سیناكماذا �حتوي 
 المادة الفعالة هي "سیناكالسیت". -

ملغــم مــن مــادة سیناكالســیت (علــى ٩٠ملغــم، أو٦٠ملغــم، أو٣٠كــل قــرص مغلــف �حتــوي علــى 
 شكل هیدرو�لور�د)

 
وز احـــــادي مـــــائي، ســـــلیولوز مبلـــــور دقیـــــق، نشـــــا �یتـــــوني، المكونـــــات الأخـــــرى هـــــي لاكتـــــ -

  كروسبوفیدون، ستیارات المغنیسیوم، تالك.
الأقراص مغلفة �غلاف شیف �وت أخضر (�حتوي على هیبرومیلوز، ثاني اكسید التیتانیوم  -

)، لاكتوز احادي مائي، ثلاثي اسیتین / ثلاثي اسیتات الجلسرول، اكسید الحدید ١٧١(إي 
 ).١٣٢/ اند�جوتین الومنیوم لیك (إي  ٢-ازرق رقم  C FD &)، ١٧٢الأصفر (إي 

  
 ومحتو�ات العبوة؟: سیناككیف یبدو شكل 

" على Cهو أقراص مغلفة بلون أخضر فاتح وهي بیضاو�ة الشكل ومكتوب علیها الحرف "
 على الوجه الآخر.  90أو  60أو  30أحد الوجهین والرقم 
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ملغــم و�ــل عبــوة ٩٠ملغــم أو٦٠ملغــم، أو٣٠حتــوي علــى أقــراص المنــتج فــي شــرائح ت ســیناكیتــوفر 
 قرص في علبة �رتون. ٢٨ على شرائح تحتوي 

 

 وقد لا یتم تسو�ق جمیع احجام العبوات
 

 حامل ترخیص التسو�ق والصانع:
 :حامل ترخیص التسو�ق

 المحدودة شركة أجا للصناعات الدوائیة
  مملكة العربیة السعودیةال -حائل –المدینة الصناعیة 

 ٦۹۷۹ رقم المبنى
 ٥٥٤۱٤الریاض 

 +۹٦٦ ۱۱ ۲٦۸ ۷۹۰۰تلفون: 
 

 الصانع:
 شركة ابدي ابراھیم

 تركیا -اسطنبول
 +۹۰۲۱۲۳٦٦۸٤۰۰تلفون: 
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 إن ھذا الدواء 
 الدواء مستحضر یؤثر على صحتك واستھلاكھ خلافاً للتعلمیات یعرضك للخطر. -
 اتبع بدقة وصفة الطبیب وطریقة الاستعمال المنصوص علیھا وتعلیمات الصیدلي الذي صرفھا لك. -
 الخبیران في الدواء وبنفعھ وضرره.إن الطبیب والصیدلي ھما  -
 لاتقطع مدة العلاج المحددة لك من تلقاء نفسك. -
 لاتكرر صرف الدواء بدون استشارة الطبیب -
 لاتترك الأدویة في متناول الأطفال -

 مجلس وزراء الصحة العرب
 واتحاد الصیادلة العرب
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